SV15, SV15-2

> > SV15 > Vehicle > Fig. (41) TURNING MOTOR Fos. L. Parts Number ~-> >l Description LQ
1 1 17245173311 MOTOR ASSY, ROTATION 1
2 1 17245173320 SHOCK VALVE 1
3 1 17245173660 SHOCK VALVE 1
4 1 17245173770 PLUG 1
5 1 17245173780 PLUG 1
6 1 17245173760 PLUG WITH O-RING 1
7 1 17245173680 TAPERED SPRING 1
8 1 17245173670 PVL 100 BAR 1
9 1 26450100502 BOLT 10X 50 1
10 1 17219473580 VALVE HOUSING 1
12 2 17219473560 CHANNEL PLATE 1
13 2 17219473520 GEAR WHEEL SET 1
14 2 17219473590 INTERMEDIATE PLATE 1
15 2 17245173350 PLUG 1
16 2 17219473540 VALVE DRIVE 1
17 2 17219473530 CARDAN SHAFT 1
18 2 17219473970 SCREW M10 4
19 2 17219473550 BALANCE PLATE W/PIN 1
20 2 17219473610 SPACER 1
21 2 17245173690 SPARE PARTS KIT 1
22 2 17245173600 SEAL KIT 1
23 1 22217120000 SPRING WASHER 12 4
24 1 26450120402 BOLT M12X 40 4




SV1e

z0g/961 abed

2.30.1
VEHICLE > TURNING MOTOR > TURNING MOTOR ASSY

201918

Pos. Parts Number |- > Description . Q.
1 172451-73600 SEAL KIT 1
2 172451-73320 SHOCK VALVE 1
3 172451-73660 SHOCK VALVE 1
4 172451-73770 PLUG 1
5  172451-73780 MOTOR ASSY 1
6  172451-73760 PLUG WITH O-RING 1
7 172451-73680 SPRING TAPERED 1
8  172451-73670 PVL 100 B 1
9 264501-00502 BOLT CHC M10x50 10.9 1
10 172194-73580 VALVE HOUSING 1
11 172451-73690 SPARE PARTS KIT 1
12 172194-73560 CHANNEL PLATE 1
13 172194-73520 GEAR WHEEL 1
14 172194-73590 INTERMEDIATE PLATE 1
15 172451-73350 PLUG 1
16 172194-73540 VALVE DRIVE 1
17 172194-73530 SHAFT 1
18 172194-73970 BOLT M10 4
19 172194-73550 BALANCE PLATE W/PIN 1
20 172194-73610 SPACER 1




SV17, SV17-2, SV17E, SV17EX-2

> > SV17 > Vehicle > Fig. (43) TURNING MOTOR

)
&

. Parts Number

S~

Description

L . Q.
1 1 17245173311 MOTOR ASSY, ROTATION 1
2 1 17245173320 SHOCK VALVE 1
3 1 17245173660 SHOCK VALVE 1
4 1 17245173770 PLUG 1
5 1 17245173730 PLUG 1
6 1 17245173760 PLUG WITH O-RING 1
7 1 17245173680 TAPERED SPRING 1
8 1 17245173670 PVL 100 BAR 1
9 1 26450100502 BOLT 10X 50 1
10 1 17219473580 VALVE HOUSING 1
12 2 17219473560 CHANNEL PLATE 1
13 2 17219473520 GEAR WHEEL SET 1
14 2 17219473590 INTERMEDIATE PLATE 1
15 2 17245173350 PLUG 1
16 2 17219473540 VALVE DRIVE 1
17 2 17219473530 CARDAN SHAFT 1
18 2 17219473970 SCREW M10 4
19 2 17219473550 BALANCE PLATE W/PIN 1
20 2 17219473610 SPACER 1
21 2 17245173690 SPARE PARTS KIT 1
22 2 17245173600 SEAL KIT 1
23 1 22217120000 SPRING WASHER 12 4
24 1 26450120402 BOLT M12X 40 4




SV18

z1£/961 abed

2.32.1

VEHICLE > TURNING MOTOR > TURNING MOTOR ASSY

I

20 1918

Pos. Parts Number > > [~ Description Q.
1 172451-73600 SEAL KIT 1
2 172451-73320 SHOCK VALVE 1
3 172451-73660 SHOCK VALVE i
4 172451-73770 PLUG 1
5  172451-73780 MOTOR ASSY 1
6 172451-73760 PLUG WITH O-RING 1
7 172451-73680 SPRING TAPERED i
8 172451-73670 PVL 100 B 1
9 264501-00502 BOLT CHC M10x50 10.9 1
10 172194-73580 VALVE HOUSING 1
11 172451-73690 SPARE PARTS KIT i
12 172194-73560 CHANNEL PLATE 1
13 172194-73520 GEAR WHEEL 1
14 172194-73590 INTERMEDIATE PLATE 1
15 172451-73350 PLUG 1
16 172194-73540 VALVE DRIVE 1
17 172194-73530 SHAFT 1
18  172194-73970 BOLT M10 4
19 172194-73550 BALANCE PLATE W/PIN 1
20 172194-73610 SPACER 1




